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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0213
40 Normal Voltage 0.0165
30 Normal Voltage 0.0166
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0051
0 Normal Voltage 0.0189
PASS
-10 Normal Voltage 0.0169
-20 Normal Voltage 0.0136
-30 Normal Voltage 0.0189
20 Maximum Voltage 0.0196
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0178

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

TEL : 886-3-327-3456 Page Number 1 A4-15 of 15
FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.67 212 4.14
Middle CH 2.61 2.03 3.97 PASS
Highest CH 2.7 2.12 4.14
TEL : 886-3-327-3456 Page Number : A5-1 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 13 : 26dB(kHz)
oeame.
Mod. QPSK
Lowest CH 205.39
Middle CH 216.58
Highest CH 204.6
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SPORTON LAB.
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Report No. : FG461129B
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 13 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 185.01
Middle CH 184.22
Highest CH 185.01
TEL : 886-3-327-3456 Page Number : A5-6 of 15
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 13

Lowest Channel / 15kHz / QPSK

Spectrum “-;”J
RefLevel 30.00 dm  Offset 1060 48 & RBW 5 Wiz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Ml 5.56 dBm}
- 777.165530 MHz}
2 Occ By 185.014985015 kHz]
104
od
10 AN N | A i,
L T M R S L
20 df o
Py )
i, v LFN\I
it s
@ A ey
- v iy
iy f anFrM
5
&0
CF 7771 Miiz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | *-value | v-value | Function | Function Result |
1 1 77716553 MRz -5.56 dbm
T 1 777.008492 MHz ~16.06 dem Oce Bw 185.014985015 kHz
T2 1 777.183506 MHz -14.22 dem
j{ | Measuring..” i T ] P
Spectrum “an
RefLevel 30.00 dm  Offset 1060 48 & RBW 5 Wiz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Ml dbm|
20 30 MHz|
2 Occ By 184.215784216 kHz]
104
AN b g At | ]
ou P L W e e
0 o 1
7 '[l
- al i
7 s
20d Pl Bl
; Nad Ity
0 iy i i
y |
40
sad
&0
CF 702.0 Miiz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value | v-value | Function | Function Result |
1 1 782.06753 MRz .55 dem
T 1 7B1,508492 MHz -2.78 dBm Oce Bw 184.215784216 kHz
T2 1 762.082707 MHz 0.20 dém
j{ | Measuring..” i T ] P

Highest Channel / 15kHz / QPSK

o Att
GAT:EXT

Spectrum

RefLevel 30,00 dem  Offset 10.60 d& & RBW 3 kHz

&

08 @ SWT 631 ms @ VBW 10kHz  Mode Swasp

[@ 17k Max

Mi[1] .35 dém
786.966730 MHZ]

oce Bw 185.014985015 kHe|

iy v Ay

N 1hlld]. A

ul Mg,

i L

CF 786.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
ML 1 786.06673 MHz ~4.35 dbm
T 1 785,808492 Mz -22.86 dB oce Bw 185,014985015 kkz
T2 1 7B6.093506 MHz -14.81 dEm

Measuring... @000 |

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-7 of 15




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG461129B

Conducted Band Edge

LTE Band 13/

3.75kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] ] o
Spectrum E%’ Spectrum o
Ref Level 25.00 dém  Offset 10.80 db & RBW 30 kHz Ref Level 25,00 dém  Offset 10.60 dB & RBW 30 kHz
lo Att 30de SWT  53.1ps @ VBW 100 kHz Mode Auto FFT = Att 30de SWT  63.1ps @ VBW 100 kHz  Mode auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
M1[1] -62.08 dBm| mM1[1] 62.30 dBm
20de 776.00000 MHz] |[| 20 %8 788.00000 MHz,
10 dBm 10 dB
0 dBm % 0 dBm 1
-10 dém 1 l -10 dBm J i
{01 -13.000 dem { t D1 -13.000 dBm: { \
T : -20 dBm }J |
i‘ -30 dBm:
"\ J |
| l 40 dem Al T -
I \ i
{ L[
— - 50 dem: - i
J \ | | N, \
/ - N \
. o | ~ = -0 dBr ,'“ L uy
U P ‘ NPTy Ve R S an PRVl NN B W EIASAVA S e ‘\—\-\/\U
-70 dBm
CF 777.0 MH2 1001 pts Span 2.5 MHz CF 787.0 MHz 1001 pts Span 2.5 MHz
p——
]—r | Measuring.. QRRREEEED WO 4 wait for Trigger... QRLLNLLL 0

%

LTE Band 13/ 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] ] oo
Spectrum Eg? Spectrum =
Ref Level 25.00 dBm  Offset 10.80 dB @ RBW 30 kHz Ref Level 2500 dém Offset 10.60 d& & RBW 30 kHz
l& Att 30 dB SWT 63.1ps @ VBW 100 kHz Mode Auto FFT |& Att 3o de SWT 63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
M1[1] -62.35 dBm| mM1[1] 62.76 dBm
20de 776.00000 MHz] |[| 20 %B™ 788.00000 MHz,
10 dBm 10 dB
0 dBm % 0 dBm 1
-10 dém ! l -10 dBm J i
101 -12,000 dem f l D1 -13.000 dBm: { i
20 dam ; \ -20 dBm } I
-30 dBm i -30 dBm: ’
40 dBm l 40 dBm / \I | ' ;
0
/ A | I
50 dB : 50 db Al ./ [
7 ~ 50 dBm a 7 N
Pt =, \ ﬂ ’J - AY
-0 dam—4L A et - -0 dBm AL - - bl g
A N/ i T N P || et o A= T R R WP P
-70 d8 70 dBm
CF 777.0 MHz 1001 pts Span 2.5 MHz CF 787.0 MHz 1001 pts Span 2.5 MHz
) [ SEREERE

)

Measuring...

#

—
Measuring...  {RRRNNNND W6 y

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5-8 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B
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LTE Band 13/ 15kHz / QPSK
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Conducted Spurious Emission

LTE Band 13/ 3.75kHz
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LTE Band 13/ 3.75kHz

Highest Channel / BPSK Highest Channel / QPSK
Spectrum u? Spectrum ué:'
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LTE Band 13/ 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 10.80 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 5.21 dBm| M1[1] 5.04 dBm|
777.310 MHz 777.310 MHz
20 dem: 20 dem
10, 10,gBm
Y
0 dfm 0dg
-10 HBm -10
01 -13.000 denr 01 -13.000 dem
-20 HBm
-30 dBm
L 2
e | IR ,..,ﬂnwwﬂv o Wil
-50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
— — — —
L J1 J Ready [ L] N AN JL J Ready [ LI N 4
Date: 5 24 10:26:44 Date: 5.AUG.Z2024 10:27:38

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 10.80 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
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LTE Band 13/ 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 10.80 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 15kHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0262
40 Normal Voltage 0.0212
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0206
0 Normal Voltage 0.0090
-10 Normal Voltage 0.0201 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0205
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0043
Note:

1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 26 (Part 22H)

Peak-to-Average Ratio

Mode LTE Band 26 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.64 2.09 4.09
Middle CH 2.49 2.03 3.97 PASS
Highest CH 2.64 2.09 4.09
TEL : 886-3-327-3456 Page Number : A6-1of 15
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LTE Band 26 / 15kHz / BPSK
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LTE Band 26 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 26 : 26dB(kHz)
“Spacing. 15k
Mod. QPSK
Lowest CH 205
Middle CH 217.38
Highest CH 216.58

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26

Lowest Channel / 15kHz / QPSK
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TL 1 B48.79211 MHZ -28.83 i nda 26.00 dB
T2 1 B840.00869 MHz -27.07 dEm Qq factor 3919.8

L JL Measuring...  WANARENED WO Vi

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 26 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 185.01
Middle CH 184.62
Highest CH 185.41
TEL : 886-3-327-3456 Page Number : A6-6 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26

Lowest Channel / 15kHz / QPSK

o At
GAT:EXT.

Spectrum
Ref Level 30,00 dBm  Offset 1060 dB & RBW 3 kHz

&

30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep

| D

20

Mi[1] 0.26 dém]
824.166730 MHZ]

10 df

occBw 185.014985015 kHe|

P A SN Ll P ST T

° | i Ny
ot |

CF B24.1

iz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value L v-value | Function | Function Result |
1 1 B24.16673 MRz -0.26 dbm
T 1 £24,008492 MHz ~12.16 dem Oce Bw 185.014985015 kHz
T2 1 £24,193506 MHz -3.85 dem
il
L bid Measuring... [ 0 7
Spectrum “an
RefLevel 30.00 dm  Offset 1060 48 & RBW 5 Wiz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Mi[L] 9,79 dBm|
- 836566730 MHz|
2 occ B 184.615384615 kHz]
104 -
B} 2 T e N
e A A AW e e e
] | 1
. / 4
a WA U T
V W,
204 - —
o
o . L N"ﬂﬂlr pho
[T Hy
G v
40
sad
&0
CF 536.5 Miiz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value L v-value | Function | Function Result |
1 1 B36.56673 MRz .79 dem
T 1 £36,408391 MHz -0.26 dBm Oce Bw 184615384615 kHz
T2 1 £36.533506 MHz 0.18 dém
~r —
[ T Teaore GIRIRIEE U8 y
Spectrum “5‘]
Ref Level 30.00 dom  Offset 1060 4B & RBW 3 Wiz
o att 0B @ SWT 691 ms @ VBW 10kH:  Moda Swasp
GAT:EXT
017k Max
CHE] 003 dBm
- 848.966730 MHz]
“ 0cc Bui 185.414585415 kHz]
104l
o
oo J'
il [fn b ' W
w —#MMH [ Y T AR
o0 d " it

mlﬂ Kl v

¥, .

3

f TR

i

CF B48.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
ML 1 £48,06673 MHz -0.03 dbm
T 1 B48,808492 MHz -12.83 dBrn oce Bw 185,414585415 kiiz
T2 1 B48.003906 MHz -11.04 dEm
-~ —
L JL Measuring...  WANARENED WO Vi

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Conducted Band Edge

LTE Band 26 / 3.75kHz / BPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum ||| Spectrum i

Ref Level 25.00 dém  Offset 10.80 db @ RBW 200 Hz Ref Level 25,00 dBm  Offset 10.60 dB & RBW 200 Hz
lo att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT = Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -27.96 dBm| mM1[1] 27.12 dBm
823.999000 MHz| | [| 20 4B 849.002000 MHz
10 dB
0 dBm
-10 dBém l

01 -132.000 dem F D1 -13.000 dBém

i

il i

l ‘l“ Mwu“ -40 dBm: w%
WL I T A T
ummwww“?“” " L Ul il i o L I e

| [ | l

CF 824.0 MHz 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz

H ] Measuring... |||||||||; AL ]T J Measuring... |||||||||“- y

Date: 5.AUG.2024 14:00:1

LTE Band 26 / 3.75kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum =[] Spectrum =

Ref Level 25.00 dBm  Offset 10.80 dB & RBW 200 Hz Ref Level 2500 dém Offset 10.60 d& & RBW 200 Hz
lo Att 30de SWT 9.5ms @ VBW 1kHz Mode Auto FFT = Att nde  sSwWT 9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -23.44 dBm| M1[1] 23.63 dBm
20de 823.999000 MHz| | [| 20 4B 849.001000 MHz

10 dBm 10 dB

0 dem

-10 dBm
01 -132.000 dem D1 -13.000 dBém

ey

-20 dBm

-30 dBm:

-40 dBm:

oA R "
AT b e MWW | oo e

| [ | l

CF 824.0 MHz 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
il ] Heasuring..  CLRLLACED WG Al )il R 4
Date G 24 1 2:4d AUG.2024 14:08:48
TEL : 886-3-327-3456 Page Number 1 A6-8 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

||| spectrum o
Ref Level 25.00 dém  Offset 10.80 dB & RBW 2 kHz Ref Level 25,00 dém  Offset 10.80 dB @ RBW 2 kHz
lo Att 30de  SWT 948.2 ys @ VBW 10kHz Mode Auto FFT = Att 30dB SWT  948.2 ps @ VBW 10 kHz  Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -14.61 dBm| mM1[1] 14.76 dBm)|
20de 823.999000 MHz| | [| 20 4B £49,003000 MHz
10 dBm 10 dB
0 dBm
“hit -10 dBm -
101 -12,000 dem — D1 -13.000 dBm: L
) v A
Ty " (L
Al JWMW. o e ) h
] m ,mm ﬂﬂ'l JAeY T m
{ Flf! HM -40 dBm ruqu M
MWMWHWI "fh‘dwmmm WWMMWW | WMMWM“WMMWWMW
-70 d8 70 dBm
CF 824.0 MH2 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
M ing...
i | Measuring.. WRRRERAAD WO A0 )
Date JG.2024 16:17:189

J Measuring... |||||||l|“- #

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 15kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] ] o
Spectrum ﬂ%}‘ Spectrum o
Ref Level 25.00 dém  Offset 10.80 dB & RBW 2 kHz Ref Level 25,00 dém  Offset 10.80 dB @ RBW 2 kHz
lo Att 30de  SWT 948.2 ys @ VBW 10kHz Mode Auto FFT = Att 30dB SWT  948.2 ps @ VBW 10 kHz  Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -13.16 dBm| M1[1] 15.99 dBm)
20de 824.000000 MHz| | [| 20 4B 849.006000 MHz
10 dB
J\% 0 dBm ﬂ
g S| -10 dBm lfL' -
D1 -12.000 dem I D1 -13.000 dBm A ]T-
UH | -20 dBm | l
Al T ]!
L T A
| ‘
AT i L
WM %M 50 cem—-|. M Py e
s b bar] i,
e ] g e ringe
w m- s
-70 dBm
CF 824.0 MH2 1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
. —
H | Heasuring...  GRRRRACHD W0 AL ]T J Measuring...  LULLLECED 0 P
Date: 5.AUG.2024 16:10:28 Date AUG.202 16:28:2
Lowest Band Edge / Full T Highest Band Edge / Full T
] ] o
Spectrum ﬂ%}‘ Spectrum o
Ref Level 25.00 dém  Offset 10.80 dB & RBW 2 kHz Ref Level 25,00 dém  Offset 10.80 dB @ RBW 2 kHz
lo Att 30de  SWT 948.2 ys @ VBW 10kHz Mode Auto FFT = Att 30dB SWT  948.2 ps @ VBW 10 kHz  Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -26.26 dBm| mM1[1] 23.37 dBm
20de 823.997000 mHz| | [| 20 4B 849.001000 MHz
10 dB
0 dBm

1 -12,000

o i 1

-30 dBm:

=¥)

-40 dBm:

NW%WMMMMW

e A
e

-70 dBm

16:08:08

1001 pts Span 1.0 MHz CF 849.0 MHz 1001 pts Span 1.0 MHz
————
H | Heasuring...  WRERRANED W0 AL R J Measuring...  EECONENLD G 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Conducted Spurious Emission

LTE Band 26 / 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

2024 14:19:

Spectrum = [ spectrum o
Ref Level 30.00 dém Offset 10.80 dB8 & RBW 1 MHz Ref Level 30,00 dBm Offset 10.80 dé & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm Max @ 1Rm Max
M1[1] 9.55 dBm M1[1] 9.52 dBm
824.240 MHz| 824.240 MHz
20 dBm 20 dem:
M1 M1
10 T 10 gem
0 dBm od
-10 gBm -10
D1 -13.000 dBnr D1 -13.000 dBrr
-20 ¢Bm; -20 gBm:
-30 gBm -30 dBm
- WMM o WMM My
-50 dBm =50 di
-60 dBm; -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
- ) 4 — " )i —
L J1 J Ready EEEEEEEEY WO AN JL J Ready ERnEEEEEE WO

4

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 10.80 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 18.84 dBm) M1[1] 19.00 dBm)
ML 836.220 MHz, M1 836.220 MHz
20 démy 20 dém
10 dprm 10 dBm
0 dBfn 0 dg
-10 {Bm -10
01 -13.000 denr 01 -13.000 dem
-20 {Bm -20 dBm
-30 {Bm -30 flBm
o o] e v | 1 VRN RO, LT
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v Read: — " )\ Read: —
L J1 J eady WERRREEE WG AN JL J eady [CLCTTITT 4
2024 1
TEL : 886-3-327-3456 Page Number 1 A6-11 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

Ref Level 30.00 dBm

= || spectrum

= Att

Offset 10.80 d& & RBW 1 MHz

=)

Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 9.21 dBm| M1[1] 9.31 dBm|
849.200 MHz, 849.200 MHZ
20 des 20 dem
M1 M1
10 derm 10 dBm
0 dBfn 0 dg
-10 {Bm -10
01 -13.000 denr 01 -13.000 dem
-20 {Bm 20 g
-30 {Bm -30 ¢
40 fpm—] MM WWWW Mg
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v Read: — " )\ Read: —
L J1 J eady WERRREEE WG AL JL J eady [CLCTTITT y
Date: 5.AUG.2024 14:11:40 Date: 5.AUG.Z2024 14:10:13
TEL : 886-3-327-3456 Page Number 1 A6-12 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum =\ [ spectrum -
Ref Level 30.00 dbm _ Offset 10.80 d& @ RBW 1 1Hz Ref Level 30,00 dbm _ Offset 10.80 & @ RBW 1 MHz
o att 30dB SWT  77.9ms @ VBW 3MHz Mode Auto Sweep o att J0dE SWT  77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1rm Max
M1[1] 10.63 dBm M1[1] 10.22 dBm
824.240 MHz, 824.240 MHz
20 dBm 20 dBm:
M1 M1
10 ferr 10 P
0 dem 0 dgm
-10 gBm -10 dBm
D1 -13.000 dBm D1 -13.000 dBm
-20 dBm 20 d8
-30 gBm -30 gBm:
0 b MW e e || A PRI WoF "
50 dBm 50de
50 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts 5[219.5 GHz
— — - L -
L L J — L 4| - L Ready 3
Date: Date: 5.AUG.

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = [ spectrum o
Ref Level 30.00 dBm Offset 10.80 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 10.80 dB @ RBW 1 MHz
e Att 30 de SWT 77.9ms @ VBW 3 MHz Mode auto Sweep o ALt 30 d8 SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
mi[1] 18.58 dBm ™M1[1] 19.25 dBm
W 836.220 MHz| M1 836.220 MHz
20 T 20 dBm:
10 10 dBm:
0 dBm 0 dBm
-10 ¢gBm -10 dBm
D1 -13.000 dBn D1 -13.,000 dBmr
=20 ¢Bm' 20 ¢dB
-30 ¢Bm' -30 dBem:
oo TR T, RS PPV PP PY ALY
50 dBm
-60 dBm: -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
— = (< hl p— = A hl
L JL Ready [ 1] " e AL JL Ready | ek #
5. Date: 5. G.2024 14:30:02
TEL : 886-3-327-3456 Page Number - A6-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

=|[ spectrum -
Ref Level 30.00 dém  Offset 10.80 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 10.80 dB @ RBW 1 MHz
lo Att 30de SWT 779ms @ VBW 3MHz Mode auto Sweep | Att 30ds SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ LRm Max
M1[1] 10.12 dBm) M1[1] 9.39 dBm|
849.200 MHz 849.200 MHZ
20 der 20 dem
M1 M1
10 10 dBm
0 dBfm 0 dgy
10 gBm -10 B
D1 -13.000 dém D1 -13,000 dBm
20 dBm 20 dB
30 dBm -30 4Bm
40 {iBm—] WMM L lk e ] R
-0 dBm 50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
- -
L JL Ready WERRREEE WO % L JL Ready
Date: 5.AUG.2024 14:38:39

[T

#

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0045
40 Normal Voltage 0.0030
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0056
PASS
-10 Normal Voltage 0.0031
-20 Normal Voltage 0.0103
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0002

Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.

TEL : 886-3-327-3456 Page Number 1 A6-15 of 15
FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 26 (Part 90S)

Peak-to-Average Ratio

Mode LTE Band 26 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.67 212 412
Middle CH 2.52 2.03 3.91 PASS
Highest CH 2.67 2.14 4.14
TEL : 886-3-327-3456 Page Number : A7-10f 16

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 26 / 15kHz / BPSK

Lowest Channel / 1T

Spectrum =)
Ref Level 30.00 dBm Offset 10.80 d&

| Att 30de  AQT 11.7 ms & RBW 200 kHz
TRGEXT

@153 Clrw

1E-D: \

1E-0 -
1E-0:
cF 814.1 MHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |
Trace 1 [ .08 cew 5,81 B 2.73 dB 0.32 dB 2.38 da 2.67 d8 2.72 dB
Marker
)i M uring...
)i )i (easuring. PERRRRN 4

Middle Channel/ 1T

Ref Level 30.00 aém _ Offset 10.80 db
= At 30dE AQT 117 ms @ RBW 200 kHz

1E-D:

lcF 819.0 MHz_ Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |

Trace 1 | 1B.61dBm 2116 dBm 25508 0.20 dB 2.35 da 2.52 dB .55 dB

Marker

) | Measuring... WM lll-'“ y

Highest Channel/ 1T

Ref Level 30.00 dém  Offset 10,80 di
= At 30dE AQT 117 ms @ RBW 200 kHz

1E0)
|
1E-0 -
1E-0:
[cF 823.0 MHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |
Trace 1 | .26 cew 6.04 dBim 2.77 dB 0.32 dB 2.35 da 2.67 d8 2.75 dB
Marker
Measuring...

TEL : 886-3-327-3456 Page Number 1 A7-2 of 16
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 26 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

=

Spectrum “é’] Spectrum
Ref Level 30.00 dBm Offset 10.80 d& Ref Level 30.00 dBm Offset 10.80 d&
3008 AQT  1L7ms @ RBW 200 kiz o At 30cE AQT 117 ms @ RBW 200 khiz
1E-0 ; 1E-0 -
1E-0 - - 1E-0 - -
1E-0: 1E-0:
lcF 814.1 MHz Mean Prer + 20.00 dB lcF 814.1 MHz Mean Prer + 20.00 dB
C v Distribution Function Samples: 100000 C v Distribution Function Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% | Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 [ .09 cew 5.34 dBim 2.25 dB 0.32 d8 1.52 da 2.17 dB 2.23 dB Trace 1 [ .44 cem 6.56 dBim +.22 dB 2.43 dB 3.91 da 4.12 d8 .20 dB
Marker Marker
T = T
L )i | Measuring.. SEARANAED W0 4 L )i ] Heasuring... " NNNNNNRD W i
Spectrum “éjJ Spectrum “éjJ
Ref Level 30.00 dBm Offset 10.80 d& Ref Level 30.00 dBm Offset 10.80 d&
o At 3008 AQT  1L7ms @ RBW 200 kiz 30cE AQT 117 ms @ RBW 200 khiz
TRGEXT
@152 Cirw
& - ,\ :
0.01 "‘\ - 0.01 e
§ i 5.
1
1E0) 1E0)
1E-O: — - 1E-O: — -
1E-0: 1E-0:
lcF 819.0 MHz Mean Prer + 20.00 dB lcF 819.0 MHz Mean Prer + 20.00 dB
C v ive Distribution Function Samples: 100000 C v Distribution Function Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% | Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | 16.41 dBm 2050 dBm 209 dB 0.29 d8 1.52 da 2.03 d8 2.09 dB Trace 1 | 17.97 dem  21B2cdem  3.95 08 2.32 dB 3.74 d8 3.91 d8 3.97 dB
Marker Marker
Neasuring.. ~ Measuring... o y)

Highest Channel/ 1T

Highest Channel / Full T

Spectrum

=

Ref Level 30.00

30 de

dém  Offset 10.80 di
AQT 117 ms @ RBW 200 kHz

(@152 Cirw

r

1E-D:

1E-0

|
[cF 823.9 MH2

Mean Prer + 20.00 dB

C

Distribution Function

Mean |

Peak | crast | 1006 | 100

Samples: 100000
0.1% | 0.019% |

Trace 1
Marker

3.26 dBm

5.57 dem 2.31dB 0,32 dB 1.65 da

2.14 dB 2,20 dB

Measuring...

o i

Spectrum

=

Ref Level 30.00 dém
30 de

Offset 10,60 d&
AQT 117

® RBW 200 kHz

1E-0: i

[cF 823.9 MHZ

Mean Prer + 20.00 dB

C v ive DI Function Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | .53 cem 6.79 dBim 4.6 dB 2.43 dB 3.91 da 4.14 d8 .20 dB
Marker
- —
Measuring...
L T teasuring... || o i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 26 : 26dB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 219.78
Middle CH 210.19
Highest CH 216.98
TEL : 886-3-327-3456 Page Number . A7-4 of 16
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG461129B

LTE Band 26

Lowest Channel / 15kHz / QPSK

Spectrum

=

Ref Level 30.00 Bm _ Offset
lo At 30 @ SWT

GAT:EXT

10,60 0B & RBW
691 ms @ VBW 10 kMz

3 kHz

Mode Sweep

@17k Max

mMi1[1]

ndp
By

a factor

5.01 dBm|
814.166730 MHz|
26.00 uB|
219.780000000 kHz|
a704.5

WY
L

1V
A

M
1y 1‘;
v

Yo,

") 1

CF 814.1 MHz

1001 pts.

Span 400.0 kiz

Marker

Type | Ref | Trc | X-valug
M1 1

| v-value | Function

Function Result |

B14.16673 MHz
£13.99091 MHz
914.21069 MHz

T1
T2

1
1

-5.01 dém
31,31 dém
-30.65 dém

ndB dawn
nds
q factor

210.78 kHz
26.00 dB.
3704.5

Measuring...

L 4

Middle Channel / 15kHz / QPSK

Spectrum

=)

Ref Level 30.00 Bm _ Offset
lo At 30 @ SWT
GAT:EXT

10,60 0B & RBW
691 ms @ VBW 10 kMz

3 kHz

Mode Sweep

@17k Max

mMi1[1]

ndp
By

) ml\ﬁ'""‘

b Mgy

i

A

10.34 dBm|
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Occupied Bandwidth

Mode LTE Band 26 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 184.22
Middle CH 185.01
Highest CH 185.01
TEL : 886-3-327-3456 Page Number : A7-6 of 16

FAX . 886-3-328-4978





